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PRECAUTIONS FOR USE 7 flill |- D A 3

p
BEFORE YOU START
BEFORE BUILDING AND OPERATING YOUR KIT-SAKURA DB SPORT , YOU MUST READ THROUGH ALL OF THE ASSEMBLY
INSTRUCTIONS OF THIS INSTRUCTION MANUAL AND FULLY UNDERSTAND THEM TO GET THE MAXIMUM ENJOYMENT AND
PREUVENT UNNECESSARY DAMAGE. READ CAREFULLY AND FULLY UNDERSTAND THE INSTRUCTIONS BEFORE BEGIN
ASSEMBLING. MAKE SURE YOU REVIEW THIS ENTIRE MANUAL. WE CANNDOT ACCEPT YOUR KIT-SAKURA DE SPORT FOR
RETURN OR EXCHANGE AFTER IT HAS BEEN PARTIALLY OR FULLY ASSEMBLED.
HIB N TORNIIC
KIT-SAKURA DB SPORTOM VI TEMFLORIC, B TMBHMBICHIRELE R . NEELARROLEEBELELEZ N,
RERHIAI TR BRI CHNTEIRADT PO THRIEZ N,
CUSTOMER SUPPORT
WE HAUE MADE EVERY EFFORT TO MAKE THESE INSTRUCTIONS AS EASY TO UNDERSTAND AS POSSIBLE. HOWEVER, IF YOU HAVE
ANY DIFFICULTIES, PROBLEMS, OR RUESTIONS, PLEASE DO NOT HESITATE TO CONTACT THE 3RACING SUPPORT TEAM AT
SERUICEE3RACING.COM.HK
ALSO, PLEASE VISIT OUR WEB SITE AT HTTPS://3ZRACING.SHOP TO FIND THE LATEST UPDATES, SET UP INFORMATION, OPTION PARTS,
AND MANY OTHER GOODIES. WE PRIDE OURSELVES ON TAKING EXCELLENT CARE OF OUR CUSTOMERS.
¥HR—b
BN IZBIS 2R ME IR ICBI 3 33 TEBMD D2V B LELRL TBV E A%, #lB Vi TOBHR, /- 3 RRERNCOEMEN H 2551355
3RACING ¥ K—FF—ADA—N7 RL X AS.IPESRACING.COM.HK AZHiRE< 72 E 0, (HAZEWE) £, 872791 b
HTTPS://3RACING.SHOPT @&, WPty b7y Z I3 A7 Y a vy =Y RUZ OO BN HE CE Wiz ET ET,
BERCHHLEEZ XIS LW EELATEIWRDNIBE R THREEEE T,
SAFETY PRECAUTIONS
PLEASE READ THE INSTRUCTION MANUAL BEFORE BUILDING AND OPERATING THIS MODEL AND FOLLOW ALL SAFETY PRECAUTIONS.
FOR REFERENCE REASONS, PLEASE KEEP THE INSTRUCTION MANUAL AT HAND. FOR PROVIDE THE MAXIMUM PERFORMANCE, WE HAUE
A FULL LINE UPGRADE PARTS FOR OUR KIT-SAKURA DB SPORT . USING ANY THIRD PARTY PARTS ON THIS MODEL WILL UOID GUARANTY
IMMEDIATELY. THE BUYER EXPRESSLY AGREE TO INDEMNIFY AND HOLD HARMLESS 3RACING FOR ALL CLAIMS RESULTING DIRECTLY OR
INDIRECTLY FROM THE PURCHASE, OWNERSHIP OR USE OF THE PRODUCT.
REZTHMWZEL B
RO B VI TR N ICBIL MO MHSNEE X BHRACRVEETHBLTUITTAML Z SURESIIEIR WO TEERHDRB BRI B THO g
THILEBHODBLE T 2 AMMNEHWEEZBREHDE7 Y77 — =2 ZLEAL BEENTOE T, bt RRBNA—Y S5 Rl TO ZAHOBRE.,
PEEN SRR BVETDTITRIEZ N,
UPDATED INSTRUCTION MANUAL /7 SET-UP SHEET / GEAR RATIO CHART: E.,— : -q_;m
WHBI BB / BES — b FYUR o
& g ._g;ﬁq
SPECIFICATION / bk S
SCAN THE QR FOR THE E'jﬁ;w_‘f- -
OUERALL LENGTH: 385MM & E E-CATALOGUE sy
WIDTH: 2e8MM %l
HEIGHT: g9IMM £5
WHEELBASE: 257-26BMM K 1 — VX — X
APPROX WEIGHT: seoc HEXN
[ WITHOUT ELECTRONIC DEVICES ] (ErEEEL)
SAKURA DE PARTS SEARCHING FOLLOWING QR :
SAKURA DB 7% — Y B &R PARTS
SEARCHING
\)
TOOLS REQUIRED /7 # &Y —)l CONTENTS / W&
( N [
1.5 HEX WRENCH 1. FRONT PAGE /% #t
L5 AfaV Y+ o TSTTTSTeTSoeo—a—e 2. PRECAUTIONS FOR USE / flil] LD &
j§§§§§§§§§§§§§§§§§:§§§i 3. REMAINING PARTS / I i &
se———a——== 4. GEAR DIFFERENTIAL ASSEMBLY /%7 7 7§l & Y} T=-=n=-n==-nnsmnzsennaa-
§ 'f,' ?\%‘335"“” _ 5.F AND R SUSPENSION ASSEMBLY/Ri#%¥ A XY ¥ a YR &VT
[ !:g:i:g:ﬁ:i:i:i:i:i:i: B. BATTERY TRAY ASSEMBLY/ Ny 7 1) — b b A Hl B 3L Tr=--m===mmmmmmmmmmmneaee-
S 7. BAG 4 PARTS INCLUDED / f{ 1§ 75—
o e ] 8. FRONT & REAR BULKHEAD ASSEMBLY /
RFAV—R e e 0y F&YFAN T~ KRBT
= ‘ ‘:§§§§§§§§§§§§§§§§§§§§i 9. UPPER DECK ASSEMBLY / 7 » /8 — F » & Hl & Vi T ===n=nnmmnmmnmecmeemnanan
i 12. BAG 6 PARTS INCLUDED / {8 —>
1. UPPER ARM ASSEMBLY / |7 — A#I& i T
L.u!/E‘E‘ZyEfS 12. KNUCKLE ARMS ASSEMBLY/F % 7 )V 7 — ARIB VL T =-=nmmmmmmmmmmmmnnnan
13.BAG 7PARTS INCLUDED / g8 —
14. ABSORBER ASSEMBLY/ 7 7 Y — N — R &V T
15. BAG BPARTS INCLUDED / f})§ /8 —>
16. ELECTRONIC DEVICE ASSEMBLY/ T B & QM & Vi T
zL;E_’l_as = 17. BODY POST ASSEMBLY K7 1K Z PHl&HVT
- 18. GEAR RATIO CHART/ ¥ 7 lkF ¥ — b
- 19. BLANK SETTING SHEET/Z75 Y 2% &y — b
2@. DEFAULT SETTING SHEET /F 73 )V b Y — b
21. PARTS LIST/ A=Y Y X b
22. END PAGE/ % & #t
G J
N
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REMAINING PARTS 7 1)@ 8 &

k THE FINEST ENTRY DRIFT CHASSIS

~
rDS] SAKLRA DS SPGeT
W

7 N
'- _| — m—— x‘
| |
- Lr T —
|
CROSS WRENCH (1] BALL CAP SOCKET (1)
70XV VF A—NFro>7V 7 b
M3 X 8BMM ROUND HEAD SCREW [2) 3'\/\ \/ H B 3M \/ H B
M3 X BMM R¥ Y\» R Y
DOUBLE SIDED TAPE [1)
Wi i 7 — 7
@ﬁ [ I
= U“ | ‘ ‘
1.3MM ALLEN KEY [1] | m
¥SIVITY—R
2 fs
Not garabl®
- CERAMIC GREASE (1) T
. tIIvI27Y—-2X
SERUO HORN 23T21 (1) | |
Y —Rkh—r 23T21 = =
OPTION FOR SANWA AND KO ETC.... |
f \ —
SERUDO HORN 25721 [1] ‘ “ | | ‘ )
¥—Rk—r 25T21 \.& il
| 11
il ILEL |
7 SEEN G0,
A N g@
/BTN &
@]]'I_., Th l'ca;izfocker
\ ; REEN
3 / Low Strength / {S3 &
MOTOR MOUNTB (1]
itk b e
{ OPTION FOR RR STRUCTURE ]
#1020 SILICON OIL (1) THREAD LOCKER (1) #5@ SILICON OIL [1)
#1022 Y YavyF LN xvav 7l #5@ > )aryxr AN
\ J
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GEAR DIFFERENTIAL ASSEMBLY
¥7 7 78l&HN.T

[

-
5

WATCHING GEAR DIFFERENTIAL HESEMBLY]

SAKLRA DG SPCIET

THE FINEST ENTRY DRIFT CHASSIS

~

P
MI12 X 15 X 4 BALL BEARING [ 2 ] DIFF. OUTER JOINT [ 2]
N7V FI27O¥—TVaty
— DIFFERENTIAL HOUSING [ 1
~ FAZ77VIVXYMNDIT VT
M2 X 9.8 STEELPIN[2]
WE v \V/
PS5 O-RING [ 2]
” ()4
M3 X 8 FLAT HEAD SCREW [ 4]
ARG+ Y
~
E!';FEEE;“;'"“'“I-L';'J)“?E“ [ DIFFERENTIAL GASKET [ 1]
N’ AT A FI2PVY YR NHRT Y b
M3.EX S.5XB.1SHIM[4) 18T BEVEL GEAR [ 2]
VA NNV F7
M5.1X 154X @.3SHIM[ 2] 18T BEUVEL GEAR[4] DIFFERENTIAL CROSSPIN([1] BEVEL GEAR DIFFERENTIAL HOUSING (2]
S A KR NVF7 FZ27Vy¥Y Y NZ70REY RRNVETEINTY VT
_ J
NOTE: THE CONTENTS OF THE BAG ARE 1:1 SCALE
H: N Z7ONEFRLNRATF—NTY
( |
DIFF. OUTER JOINT ) .
STEP FI279¥—=YaAL b i STE
1 DIFFERENTIAL COVER i 2
F27V YT N AN— 1
§  DIFF. OUTER JOINT
P, N FI79s—Yasv b
p
PS D-RING Y
(D4 & P
é;"»
MS.1%15.4 X 8.3 SHIM p DIFFERENTIAL HOUSING
VA - FAZ7VYYYWNTIIVT
v
18T BEVEL GEAR ¥ ps 0-RING ®
RNLET M2XSBSTEELPIN o (g7 e @
M51x154xz35H|M
V. vA
' 4
¢ 18T BEVEL GEAR v o
S A
(o N\ NNV F7 M2 X 9.8 STEEL PIN A
~ ) / \QE‘//
Ky
-
db
AFTER INSTALLING THE 18T BEUVEL GEAR, AND
FULFILLING HALF OF THE HOUSING OIL COUER THE
GEAR IS SHOWN IN THE RIGHT DIAGRAM
ISIRRXNVF7EZMONG, NOT Y TFALNAN—DF5 %
L J e, F7RARDOES LD ET,
.
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GEAR DIFFERENTIAL ASSEMBLY bé

¥7 77/ BNT

7N

SAKLRA DG SPCIET

k ) THE FINEST ENTRY DRIFT CHASSIS

~

m
|
m
0
——

- ..

M3.6 X 9.5 X 8.1 SHIM
VA

- -

-

I

1

|

| |

) i

& i
18T BEVEL GEAR § \\\\\ 1
NN F¥F7 i

- -

4

4 |
BIEFERENTIAL CROSS PIN
Va2 7 LYYy V7R E

#12@ SILICON OIL
mem sy navEAN

M3 X 8 FLAT HEFlDtSEHEw
N 50 ML .

M1@ X 15 X 4 BALL BEARING
Ve 4

DIFFERENTIAL BEARING HOUSING
FIRTPVIINGY VT

NN N BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN BN B

DIFFERENTIAL GASKET
F27VVY Y NART Y b

TRAPPED FROM THE BOTTOM.

AFTER INSTALLING THE 18T BEVEL GEAR, AND FULFILLING
THE OIL COVER THE CROSS PIN IS SHOWN IN THE LEFT DIAGRAM.
SLOWLY ROTATE THE OUTER JOINT TO REMOVE THE BUBBLES

WOIRRNNVFPERDFG, FANAIN—ERELEBEOZ7ORE R ER
DES3CBVET., 7U9F—VaA Y bYW VNFEEET,
RANNF7OFCHLRD N EREBERELET.

M3 X 12 SET SCREW [ 4]
AARFEIEDAL

4
L

4.8BMM BALL STUD ([ 7]

4.8MM RESIN BRUSHING [ 8] b % & AV

BKE7y ¥ a

Ol

STEERING COUNTERSUNK SPACER [2]
RFT7YYTMRRAN =Y —

4.8MM PIUOT BALL [ 8]
ERY bR—-N

Fows

M3 X B FLAT HEAD SCREW [12]
AR L H Y

SMM RETAINING RING [ 8]
1Lo#E (BIER)

4.8MM BALL ENDCAP [ 4]
RA—NZTVF*rv7

.3

FRONT LOWER SUSPENSION ARMS [ 1 PAIRS )
Zay va7¥ A7 —A

<3

REAR LOWER SUSPENSION ARMS [ 1 PAIRS ]
NV7a7YgR7—A

)

NOTE: THE CONTENTS OF THE BAG ARE 1:1 SCALE
H: N Z7ONEFRNRATF—NVTT



F AND R SUSPENSION ASSEMBLY ~
W% ANy a VHIBVT I’DS] AL A e S
-

THE FINEST ENTRY DRIFT CHASSIS

[ n WATCHING SUSPENSION ASSEMBLY ] k

o O

@ MEZXEX25BEARING[2) M5 X B.5 X 2.5 COPPER SPACER [ 2]
N7V T BWANR—9—
= -
@ M3 X @.25HM(4] M5 X 8 X 2.5 BEARING [4 ]
> N7V 7
STEERING BOLT [ 2] s 71 STEERING WIPERS SET [ 1PAIRS ]

RFT7VYTEN b S a4V E @Al 8

M2.5 X B HEX SOCKET STEERING BRIDGE [ 1]
CAP SCREW [ 2] ZFTVYITY Y STEERING POST [ 2]
AARNEN b 277UV THRR b

FRP MAIN CHASSIS (1]
FRPEX L VY v —Y

*ALL OF THE SHIMS, SPACERS, PINS, SCREWS AND BEARINGS ARE 1:1 SCALE
FTRTOV A, A% —, BV, RV, X7V /7R 1:1 AT —NTT

5MM RETAINING RING
L (BIEE)

5MM RETAINING RING
ko (BIRR

ETEF‘1

FRONT LOWER SUSPENSION ARMS
Zayba7¥ A7 -4

REAR LOWER SUSPENSION ARMS
V7ay7¥4RA7—A

4.8MM BALL STUD

A—NZX¥v R /

M3 X 12 SET SCREW
s reit Ik U >
i

4.8MM BALL STUD
F—NVR¥ 2 F

M3 X 12 SET SCREW /
AR EL»RL

e
4.8MM RESIN BRUSHING
BIE7 >y a

4.8MM RESIN BRUSHING
BE7yva

4.8MM BALL END CAP
R—=NVTVEFrv7

4.8MM BALL END CAP
A—NTVF*rv7

NOTES: PLEASE REPEAT THE STEP FOR THE RIGHT-SIDE
ASSEMBLY

ERE :WARMOHSLIZRAT Y 728 DBELTEEW,

NOTES: USE A BALL-END SOCKET TO ACCESS THE LINKAGE ASSEMBLY.
EE: VY —VEMVGTIRE. K-AZYFYry PEENLTLESV,




F AND R SUSPENSION ASSEMBLY

F AN
5

)

SAKLRA DG SPCIET

THE FINEST ENTRY DRIFT CHASSIS

e/

Y ANYYavVRllBENT

2

STEPR 4.8MM PIUOT BALL

3 ERy bR—
by

|

M3 X B FLAT HEAD SCREW
Al Y

—

CRDE;S WRENCH
7uRL Y F

P

Ay

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOUE FREELY
R HIVETRe®R. RA- AT INERLTLES W,

sTEP M3 X 8.2 SHIM
€ YA

\ (1]

STEERING BRIDGE )
RFFVITTV Y

M3 X B X 2.5 BEARING =
N7V




7N

F AND R SUSPENSION ASSEMBLY M8 saximace smoer
Wit 2>y a VRIBT A e o

ETEB

STEERING BOLT
AFT7VYTRNV B

M3 X 6 FLAT HEAD SCREW
AF ML X Y

—— ’;‘ M5 X 8 X 2.5 BEARING

STEERING COUNTERSUNK SPACER - - X7V
RFT7 VY TMRAN =8 —

M2.5 ¥ 6 HEX SOCKET
CAP SCREW
ANAREFFIL b

M3 X @.2 SHIM
YA

4?_?. STEERING WIPERS SET

VSl M UE Patat S0
M5 X B.5 X 2.5 COPPER SPACER,
AN —Y—

STEERING POST

2.5 BEARING ZF7VYTERZX b

\

3

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOVE FREELY
R VTR, RA—ACHRET3P@RLTLEZ L,

STEP

4.8MM BALL STUD
R—=NZ¥ R

I -—

I

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOVE FREELY
HE:HNVITER. RA—ZACBRETIMMRL T EEW,

M3 X 6 FLAT HEAD SCREW
AR Y

--------------------L--------------------




~
(DS] SAKLRA DS SPGRT
o

PARTS INCLUDED / {g /58— - S RSN R

MB.BE X 44 SPRING [ 2]
ATV T

o=

BATTERY STOPPER (1)
M3 X 16 SET SCREW [ 2] BATTERY HOUSING #E [ 2] NYTFY—R by N—
AR EIEDRAL NYFY=NDZ I VT HE

M3 X E FLAT HEAD SCREW [E ]
AP A Y

BATTERY HOUSING #C (2] M3 X B ROUND HEAD SOCKET SCREW [2]  BATTERY HOUSING #D [ 2 ) BATTERY HOLDER [ 2]
NYTY=NTY YT 4T NARPFERY R b Ny FY—=NT I YT #D Ny F Y=k F—

NOTE: THE CONTENTS OF THE BAG ARE 1:1 SCALE

E\FlTTERY TRAY ASSEMBLY Pl e
No 7Y — kLA RIBET e
OB, SAKLRA DS sSPCeT

[ WATCHING BATTERY TRAY ASSEMBLE ] k ) THE FINEST ENTRY DRIFT CHASSIS

~

BATTERY HOLDER
Ny F Y= —

C

M3 X 16 SET SCREW / (

BATTERY HOUSING #E
N FYV—=NDI Y /T HE

AR ELEDRL
BATTERY HOUSING #D
NYFY—=NDZ I VT #D
I
65 ROUND HEAD SOCKET SCREW
BATTERY HOUSING #C HERS YR

N FY—=NDI T /T #C

NOTES: PLEASE REPEAT THE STEP FOR THE RIGHT-SIDE

ASSEMBLY
M@.6 X 44 SPRING

HE:WAMORNIRAFY 728 DBELT EE W, 27V T
O O N N N O N N N S N N S N B S N N N S B S SN B B B SN B B B B
BATTERY STOPPER
Ny FY—R byrN—
-
A

M3 X B FLAT HEAD SCREW B

NS ML Y
-/

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOVE FREELY
HE:HTER. RA-XCBET3ANHRL T 3N,




SAKLRA DS SPCIT

THE FINEST ENTRY DRIFT CHASSIS

( ﬁ
PARTS INCLUDED /7 1@/’ — Y k )

BEVEL GEAR BEARING HOUSING (1) -
NEWERT VY TINI I VT

FRONT UPPER ARM MOUNT [ 1PAIRS ]
7Y M7 YNR—T =AY

Y

MOTOR PLATE[1]

E-¥-7L—}
REAR SHOCK TOWER [1PAIRS ]
V7vay72¥7— I i
REAR UPPER ARM MOUNT [ 2] DE SPORT MOTOR MOUNT A [1)

1 WIN—F — ‘
)77 9 N—F —ARDI Y/ b DB SPORT €E—¥ -7 hbA

UPPER DECK MOUNT [ 1PAIRS ]
TYNR—FvFIV /b

FRONT SHOCK TOWER [ 1PAIRS )
zary bvavy72yv—
©

FRONT BULKHEAD [ 1]
70y ANV ZAY R

ESC TRAY [ 1)
ESChL 1

REAR BULKHEAD [ 1PAIRS ]
U ey, 24258 3

_'Im_ NOTE: THE CONTENTS OF THE BAG ARE 1:1 SCALE
H: N Z7ONEFRNRATF—NVTT




( SAKLRA DG SPCIET

THE FINEST ENTRY DRIFT CHASSIS

PARTS INCLUDED 7 1)@\ —

7
<5

L

e
DOUND HEAD SOCKET SCREW [ 4]

4.8MM BALL STUD[14]

4
# oA

ol

M3 XE X 1SPACER [1]

Ox

M4 X B X3 SPACER([1]

M3 XSR
ARREERS 2 FN b K25y K RN =4 — AN =¥ —
- - —_
S ——
M2 X 8.8 STEEL PIN[1] M3 X 3 SET SCREW [2]
e AfRNEIEDRL ME RiZiERSTLL
I\X

M3 X B FLAT HEAD SCREW [ 14]
A S B KV b

P

!

O

M2.5 X 6 HEX SOCKET

M4 X 8 X 3 BALL BEARING [1]
Nzl M3 X 8 FLAT HEAD SOCKET SCREW [ 4] rlg MR posTIn
‘ a7t = LG AL b ARNERN b ni
Nt Gﬁ“ <
MS X 8 X 3 BALL BEARING [ 1] - MS X 21.5 MAIN SHAFT [1]
NAPZ4 M3 X § ROUND HEAD SOCKET SCREW [ 8 M4 X @.2SHIM[1] ALY P T b
AARNERY VRNV B VA -
‘\ I : ‘l ‘
u e - V
- (22) MS X .2 SHIM [2)
M3 X 8 ROUND HEAD SOCKET SCREW !
Pkl sl BEARING (2] Afyicft &4 vy va MS X 7 X 11.5 BRASS SPACER [ 1)
WHRZAN—Y —

¥ 12 ROUND HEAD SOCKET SCREW [ 2]

M3
AARFERY VRN b

N

BEUVEL GEAR 13T [1]
BBRIXNVEFT

SPUR GEAR ADAPTOR [ 1]

M3 X 15 ROU L
ANARFERY VKNV b AN—FTP7T7HT Y —
; M3 E-CLIP (2] M3 LOCKNUT [1] MAINISHEARTYH
SPUR GEAR [ 1] YA vy 27Fv b ALYV %7 b BEUEL GEAR 14T [ 2]
R ERANET

NOTE: THE CONTENTS OF THE BAG ARE 1:1 SCALE
H: N Z7ONFRINRATF—NTT

FRONT & REAR BULKHEAD ASSEMBLY
70 b&UTZNNTZNY Fl&HNT

[n WATCHING FRONT & REAR BULKHEAD ASSEMBLY ]

o

ED SAKLRA DE SPGCIET

ﬁ
) THE FINEST ENTRY DRIFT CHASSIS

~

2

4
3

FRONT UPPER ARM MOUNT
[ LEFT & RIGHT ]
7Y b7 YN=F ARV b

4.8MM BALL STUD
KR—=NWRA¥ v F

\~‘\

P S
T
[}
7

FRONT BULKHEAD
gy bARAZAY F

M3 X 8 ROUND
HEAD SOCKE]/ SCREWN

AR ERY yﬂm’\F )

M3 % 8 ROUND HEAD SOCKET SCREW
AARFERY VHN b

M3 X B ROUND HEAD SOCKET SCREW
AR ERY ¥ FNV b
FRONT SHOCK TOWER [LEFT] M3 X 6 ROUND HEAD SOCKET SCREW
Zavbvav2¥v- AARMERY VBN b

=11~




FRI:INT & REAR BULKHEAD ASSEMBLY

l{
YIMEUYPZNAINIZAY RlHZENT kDS

SAKLRA DG SPCIET

THE FINEST ENTRY DRIFT CHASSIS

M3 X E FLAT HEAD SCREW
NI E MW RV b
N N N B B N B B B B B 0 B e - . .- o D N N N N . B B B B B N B B B N B BN B BN B B B |
M3 ¥ 3 SET SCREW
AR EILHRAL M3 E-CLIP
STER E2)w7

-

EBRNNNET —_ ‘\.@\
M4 X 8 X 3 BALL BEARING
N7V T MAIN SHAFT M5 X 8 X 3 BALL BEARING
AL Y/Y %7 b X7V 7
L B B N B |

5TE )
M3 X 6 X 15PACER
AN = —

O N N N B BN B B .

(/

(?

M4 X 8.2 SHIM
YA

BEUEL GEAR 14T

LB N 8 0 8 0 0 0 0B 0B 0 0 0B 0 0 N 08 0 0 0 N

NN N N N NN N N BN B B e .

- ...

M3 LOCK NUT
ay 7%y b

SW=

MB X 23 POST
KR b

UPPER DECK MOUNT [ LEFT ]
TION—FTYEIVL/ b

REAR BULKHEAD[ LEFT ]
U ey, 24258 §

MOTOR MOUNT A

MBE X 17 POST
E®E—¥-3vYbA

FZX b

E OB N BN N BN NN BN NN BN BN BN BN BN BN BN .

M3 X 12 ROUND HEAD SOCKET SCREW
NARBERY VFNV b

UPPER DECK MOUNT [ RIGHT ]
ZIN=FTy® X7V b

REAR BULKHEAD [ RIGHT ]
V7NNV IZAY R

M3 X 8 ROUND HEAD SECKET SCREW
AARFERY VRNV b
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FRONT & REAR BULKHEAD ASSEMBLY 'Elé
720V PEYTZNANIZAY FRIANT K

SAKLRA DG SPCIET

) THE FINEST ENTRY DRIFT CHASSIS

N
// \\
B ey CEAR ST M3 X B FLAT HEAD ScREw ¢ A
ERXNVET /‘\ﬁﬁ*f:ﬁsmw N b .
¢ STEP R
STE ’ =
> V e
MS X 8.2 SHIM /Q i Y -—
va /Q BEUEL GEAR BEARING HOUSING éj’y "}
b AERANT VY INY YT A
4 NOTES: BOTH ARE THE 14T BEVEL
4,»‘& GEAR SHOWN IN THE ILLUSTRATION !
M3 X 3 SET SCREW /0 T ¢
AR DR T M5 X 18 X 4 BALL BEARING @f”
Na 24 ,
BEUVEL GEAR 14T M5 X 21.5 MAIN SHAFT
EBXXNVET Pl A
4
p 4\&
M3 X B FLAT HEAD SCREW Pl
| o ASFE & LG KV b ¢
C/JW\"H"?ﬂ--EEéEE}%i’)VE?ﬁ"%Q‘E»—J‘MLJLMIH:LJLUJJU'J[WWf\_TIﬁW-B{;
':ﬁv
: 4.8MM BALL STUD LN
STEPR R—=NZX¥» K

ESC TRAY
ESChL A

8 ROUND HEAD SOCKET SCREW

REAR SHOCK TOWER B HERY VRN b

REAR SHOCK TOWER A
Vyvav7287—

V7yav 28—

é;&sﬂzugSﬁéﬁé’fmﬁﬁvegéés&eaeg‘ém%ﬁ%s%E;;)iﬁ,%ﬁés%sggﬁsgaézgéEs;;gg;EE?A&E«

=

NN BN NN BN N BN BN B B .

- .

M2.5 X |8 HEX SOCKET
CAP SCREW |

SRR

5 BN BN .

- -

- -

D HEAD SOCKET SCR
YR b

- . .

- ..

N BN N .

- . .

- ..

-

-

]
\

o
w
]



7N

FRONT & REAR BULKHEAD ASSEMBLY 'b@
720 b&YTPNAINIZAY FRIANT K

4.8MM BALL STUD
STFi B K= ¥ v K

AKLRA DS SPCRET

) THE FINEST ENTRY DRIFT CHASSIS

s------

" REAR UPPER ARM MOUNT
V77 9N=7—ARDV Y b

A

NOTES: PLACE THE DIFFERENTIAL IN THE ORDER "
SHOWN IN THE ILLUSTRATION. V4

HB: FZ77V VY2 NVRBRICATEFETREL T EE N,

NOTES: PLEASE REPEAT THE STEP FOR THE RIGHT-SIDE
ASSEMBLY

EE:WMOHNIZRATFY 728D BLTEE W,

L4
1
1

. . . ¥ T R LR ¥ F U RN (T T B R R RN SR R E R FOROREEEEECTERNTTTT 4

M3 X 8 FLAT HEAD SOCKET SCREW
AfarH S K b

STEP

---------

M3 X B FLAT HEAD SCREW
AFAE & M RV b

ND HEAD SOCKET SCREW
Ry VR b

(3
%

24
1
[ |
|
]
|
|
|
1
[ |
1
|
|
|
[ |
|
|
|
|
|
1
[ |
[ |
[ |
[ |
|

-14-



7N

FRONT & REAR BULKHEAD ASSEMBLY 'T:lé
720 b&YTPNAINIZAY FRIANT K

(4

SAKLRA DG SPCIET

) THE FINEST ENTRY DRIFT CHASSIS

M3 X 5 ROUND HEAD SOCKET SCREW
ANARFERY VRNV b

/

SPUR GEAR ADAPTOR
Qs _— MUST USE M3 X 5 SCREW! LONGER SCREW MAY STUCK IN THE MOTOR PLATE
AN=X7T7 Y75 ME LS AT EMNT SERASY £T. KA UE =5 —7 L~ b DR

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOVE FREELY

HEHNITER. RA-ARHETIMMELTIESN,

,

FD@ SAKLRA DG SPGCIET

PARTS INCLUDED / {}@ 3 — K e ones e

e |
* AR
ND HEAD SOCKET SCREW [ 9] w
ARFERY VRN b

4.8MM BALL STUD[1]
m 4.8MM BALL END;HF‘ (2] E—=NZ¥ v R

<
o
3 X
m
a
o
=

A—NTVF*rvy

M3 X 1@ FLAT HEAD SCREW [ 4]

AMILE R Y
- M3 COUNTERSUNK WASHER [ 4]
SERUO MOUNT [ 2] h;i?;?{z‘.T;liNEUL‘.HLE 1] M7 v—
F—K2ew Y b 2
J
15- NOTE: THE CONTENTS OF THE BAG ARE 1:1 SCALE
it Ny ZONREGLIRT— LV TT



THE FINEST ENTRY DRIFT CHASSIS

r’ \IES/\P(LJ?/\EDESESF’CS?'F
'\ )

PARTS INCLUDED 7 1)@\ —

FRP UPPER DECK [ 1)
FRPR7 v N —F v

NDTE THE CDNTENT: C!F THE BAG ARE 1:1 SCALE

UPPER DECK ASSEMBLY P
7,Yy‘,ﬁi-ni;Ey‘#ziilakjii'c: ﬁ;]Eé? SAKLRA DO SPCET

) THE FINEST ENTRY DRIFT CHASSIS

[n WATCHING UPPER DECK ASSEMBLY ] N

C

o

4.8MM BALL STUD
R—=NVR¥

S5

EERUI:I HEIRN 25721 F"i SOCKET SCREW

—RK—r 25T21

STEF, ‘ . ' )
SERUO MOUNT
i A7

i

K4

3 X B ROUND HEAD SOCKET SCREW
ARFERY FV b

>r

A

sy
%Enun HORN 23T21
—Rk—v 23721
I:IF'TII:IN FOR SANWA AND KO ETC....
SERUO HORN 25T21

¥—RK—r 25T21
OPTION FOR POWER HD AND FUTABA ETC....

A

M3 COUNTERSUNK WASHER g
7y y—

NOTES: PLACE THE SERUO HORN ON THE PHOTO SHOWN
AN s T NeADSCREW EE Y —RR—emBiE) CHHAL 7.

-16-




UPPER DECK ASSEMBLY | = Ny —
7oN=FvF{BNT K

/

) THE FINEST ENTRY DRIFT CHASSIS

4.8MM BALL END CAP

/ﬂ{_‘”ly]{*v‘yj
m )
- \A/‘L q

M3 X 82 TURNBUCKLE

F—=UNv 2N
ASSEMBLE ROTATE ANTI-CLOCKWISE ASSEMBLE ROTATE CLOCKWISE
HVTAREKIGMDIZEDo T EE W, HVITARERENYIZEDoTLEEW,
[« APPROX =117 .2MM >
ANTI-CLOCKWISE MARK
1: 1SCALE R Y < — 2

1:1Z2 7 =

NDTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOUE FREELY
ER:HVITEER., RA-ACEETZMMELTLEZSW.

-17-



-~
(Daj SAKLRA D5 SPCRT
W

PARTS INCLUDED / {#g /8 — > K Y e D

M3 X 18 TURNBUCKLE [ 4]
B—UN9 2N

e Ay

M3 X 21 TURNBUCKLE [ 2]
p LA A )

1.6 X 3 FLAT HEAD SCREW [12] M

AN EIE RV b

M3 X 35 TURNBUCKLE [ 2]

‘ B—=UYN 2N

h

M

3
AfFHEES YR b o.

m M3 X 10-RING [ 4]
—

(US4

¥ 6 ROUND HEAD SOCKET SCREW [ 4]

FRONT UPPER SUSPENSION ARM [ 1 PAIRS ]
7Y b7 9N—AT —A

STEERING STOPPER [ 2]

RFTVY TR by N—
DFFSET TYPE BALL END [ 1 PAIRS ]
A7y b¥LTR—NVITVF

y’
[l \ M3 X E X 2 SPACER [ 2]
/i AN—Y —

{
P L

= oo
ME X 1@ X 3 BEARING [ 8] i
YR M4 -

4.8MM BALL STUD (B
M3 XEX255PACER[4] A—NVAX¥ Y ¥
AN —H—

RS
REAR UPPER SUSPENSION ARM [ 1 PAIRS )
1 9 IKR—AT —
g E 4.8MM BALL STUD L=7MM[B] JTZo AT =4
R—NVZ¥vF

M3 SERRATED NUT [ 4
AV E ] e

SMM RETAINING RING [ 8]
1LD#E (BEE)

4.8MM RESIN BRUSHING [ 8]
W7y a

4.8MM BALL END CARP[ 1@ ]
K=V F*rv7

W

FRONT AXLE[ 2]
720y b7 7AW

-

HEAUY METAL WHEEL HUB [ 4] REAR CALIPER [ 2
BWMYPRA—INT V7 %y Y N— bzl

NOT PAINTED

FRONT KNUCKLE [ 2 PAIRS ]
zay by 2N

FRONT CALIPER [ 2]
Zay bFy Y-
NOT PAINTED

FRONT BRAKE DISC [ 2
7Y b7V —FF 4 R7

REAR UNIVERSAL DRIVE SHAFT [ 2]

1 5 REAR BRAKE DISC [ 2]
VY2N—FNFEFILTT 97 b VP 7V—%F 4R

J

_-IB_ l_\IG'I'E: THE CDANTEN'I'E OF THE BAG ARE 1:1 SCALE
H: N Z7ONEFERLINIATF—NVTT




UPPER ARM ASSEMBLY
E7—ARlHNMT

[u WATCHING UPPER ARM ASSEMBLY ]

)

SAKLRA DG SPCIET

THE FINEST ENTRY DRIFT CHASSIS

Ll

5MM RETAINING RING
1o (BEE)

5MM RETAINING RING
ks (1R

X

&

REAR UPPER SUSPENSION ARM
YT T 9 K—AT — A

M3 X 18 TURNBUCKLE
F=N2 2N M3 X 18 TURNBUCKLE

=N 7N

FRONT UPPER SUSPENSIEN ARM
20y b7y R—AT—A

4.8MM RESIN BRUSHING
7vva
4.8MM BALL END CAP ez

R—-NITVF¥r o7 4.8MM RESIN BRUSHING

BE7yva
4.8MM BALL END CAP
ANV F*rv7

NOTES: USE A BALL-END SOCKET TO ACCESS THE LINKAGE ASSEMBLY.
VY —VEMGTERE. KAV FYr Y b E
HHLTSES W,

L R R

NOTES: PLEASE REPEAT THE STEP FOR THE RIGHT-SIDE
ASSEMBLY

o WE MARMOMVERT Y 7EHDELTL B,

NDTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOUE FREELY
B HIVITRe®. RA—ARHRETIMHERLTLES W,

-19-



UPPER ARM ASSEMBLY

I{’?\ElES/\P(LE?/\EDESEEF’CS?TF
JEPER anM A 05 smmozmsn
ETEF'4

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOVE FREELY
EE VTR, RA-ARBRTZPHREL T ZEN.

KNUCKLE ARMS ASSEMBLY
FOINVT —ARMBNT

u WATCHING KNUCKLE ARMS ASSEMBLY ]

e
5

SAKLRA DE SPrPCIT

THE FINEST ENTRY DRIFT CHASSIS

4.8MM BALL STUD

b R B & A
»
4.8MM BALL STUD L=7MM s FRONT AXLE
E—NZ¥ v E ;
M3 X B X 2.5 SPACER 3
OUND HEAD SOCKET SCREW
By yEN b

A PAY S 2
A l
4\\- .\.
P’ % O
S~
FRONT CALIPER V

70y bFpYN—
NOT PAINTED

MB X 18 X 3 BEARING
7Ny 7

ME X 1@ X 3 BEARING
"7V T

FRONT KNUCKLE
zay by 7N

4.8MM BALL STUD
K—NVZX¥ v K

STEERING STOPPER
RAFT7VY TR by N—

M3 X 10-RING
(D4

FRONT BRAKE DISC
7Y b7V —%FtR7

HEAUY METAL WHEEL HUB
SWMPKA—INT

A
M3 SERRATED NUT
ANAHREZ75 Yy b

ASSEMBLY

NOTES: PLEASE REPEAT THE STEP FOR THE RIGHT-SIDE
EE - WARMORNIE ATy 72BRVBLTES W,

-20-




KNUCKLE ARMS ASSEMBLY

7N

»
» Z 3 THE FINEST ENTRY DRIFT CHASSIS
F oI NT7 — ARBVET o
-
i
4.8MM BALL STUD L=7MM
YT i @  Maxexzsseace
N
-
M3 X 6 ROUND HEAD SOCKET SCREW
ARNERY VRN b
REAR CALIPER p
V7 FrYnN—
NOT PAINTED 3

REAR BRAKE DISC
V77V—%F 127

M3 X 10-RING
(D4

M3 SERRATED NUT
ABREZ77TVF v b

A HEAUY METAL WHEEL HUB
EMPRL—INT

NOTES: PLEASE REPEAT THE STEP FOR THE RIGHT-SIDE
ASSEMBLY

EZE:WIMOMLBATY T2RDBLTESW,

4.8MM BALL END CAP
R—=NVTVRFr o7

3
OFFSET TYPE BALL END
A7y b¥ALTR—NVITVF
‘ M
b4

e

3 X 35 TURNBUCKLE
—IYND )N

ASSEMBLE ROTATE ANTI-CLOCKWISE
HVTAR RGN CEboTLEE W,

T2

NOTE: USE A BALL-END SOCKET TO ACCESS THE LINKAGE ASSEMBLY.
EE: VY —VEMVTIRR. KNIV FY Ty
BHLTLESW,

(

4.8MM BALL END CAP
R—=NITVF*r>7

RIEEHN Y v —27

M3 X 21 TURNBUCKLE
B—=YNY 2N

ASSEMBLE ROTATE ANTI-CLOCKWISE
BV TARERIEGIMD ZED> T EE N,

\

4.8MM BALL STUD
A—NZX¥ v K

ASSEMBLE ROTATE CLOCKWISE
AV THH MY CEbo TS

ANTI-CLOCKWISE MARK

ASSEMBLE ROTATE CLOCKWISE
HAVETRREREMD EEDH>TLEZ W,

ME X 18 X 3 BEARING
X7V 7

REAR UNIVERSAL DRIVE SHAFT
V¥Y2N—HNEFALTT¥7 b

M3 X 6 X 2 SPACER
AN = —

MEBE X 18 X 3 BEARING
N7V T

FRONT KNUCKLE
zay b Fy 72N

{ N
LEFT SIDE
7
).
RIGHT SIDE _—
- .. tiw E -

1: 1SCALE
1:1X 7 —

-21-



7N

KNUCKLE ARMS ASSEMBLY 'E] | SAKLRA DS SPCeT
FYINT —AMBNT T imermdons e

s o

=

Ll

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOVE FREELY
EREHVITEER, RA-XRBET3MMEL T ZE W,

STEP

A

Azg
NDTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOUE FREELY
B HVITRE®R. RA—ARIETZIMMRAL T ZEW.

NOTES: PLEASE REPEAT THE STEP FOR THE RIGHT-SIDE
ASSEMBLY

EE:WAGMOMNIERTFY 72BYBLTEE N,

-22-



rDé SAKLRA DS SPGeT

PARTS INCLUDED / f§}§ % — Y P e

A e w O]

SHOCKCAP [ 4] DIAPHRAGM [ 4] SHOCK BODY [ 4] ADJUSTABLE NUT [ 4]
vavrs¥rv7 FyL¥77 A vav kT4 Va2 &3 e

SHOCK BALL END CAP [ 4]
O0-RING CA [] YavZIVFR—-NVFr7
Y 7¥r

U +« | DY O N . B
H\,’.‘ “ \:-: " ol
A - M1.3 X B PISTON[ 4] M3 O-RING [ 4] SHAFT GUIDE [ 4] M3 X 28 SHOCK SHAFT [4]
57551:';:“':[3] EX bV ()4 ¥ 7 bPAAFR Yav2¥x7b

NOTE: THE CONTENTS OF THE BAG ARE 1:1 SCALE
H: Ny Z7OWNEFRINRATF—NVTT

ABSORBER ASSEMBLY -~

) THE FINEST ENTRY DRIFT CHASSIS
[u WATCHING ABSORBER ASSEMBLY ]
[
|
STEP |
1 I
| ADJUSTABLE NUT
2.5MM E-CLIP D W
0y : 7Y¥AbFv b
|
’ |
’ ’ I
& \ |
& = M3 X 2B SHOCK SHAFT [ | SHOCK BODY
M1.3 X B PISTON / -~ YavZ2v¥x7h i YavIZkr4
EXbY I
|
1 SHAFT GUIDE
1 Y¥7bHAE
|
1 O-RING CAP
a WY 7*xv7
0

STER

3

13.3MM

SHOCK BALL END CAP
Yav Ty FR-NVF¥r o7

L

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOVE FREELY
ER:HVITRR, RA-ACBETZ2PHRELTLZEW,

NOTES: USE A BALL-END SOCKET TO ACCESS THE LINKAGE ASSEMBLY.
R Yy =VRMETERE, K-AVTYFYry bPEEILTIESD,

-23-




THE FINEST ENTRY DRIFT CHASSIS

77 =N—=#HNT 3

NOTES: MOUE THE DAMPER SHAFT UP AND DOWN TO REMOUE ANY AIR BUBBLES. LEAVE FOR 5 MINUTES UNTIL
ALL AIR BUBBLES ARE REMOVED.
TN =V 7 b2 EFPRIHIMALTREEZMVREET. INTOXRMARSBZET S FHBMHELET,
T

------------------------------_-l-------------------------------

%

NOTES: INSTALL THE DIAPHRAGM INTO THE SHOCK BODY AT AN ANGLE AS SHOWN.
IT IS NORMAL FOR EXCESS OIL TO LEAK OUT.

YA Y 754, MOLILCYay 7 ABCHLTHDOEMIFIZLEIHD £T.
RABAANHBRNZDORIERTY .

N
ABSORBER ASSEMBLY "’ng P —
~

SHOCK CAP

#5@ SILICON OIL Sav ke

#5832 F 1N

STEP

=

/3
N N N BN BN N BN N BN BN BN B BN N BN B B B B BN B .

FRONT SHOCK SPRING
Zay vy av2xR79 7

-24-



7N
ABSORBER ASSEMBLY | =y —
77V —N—f BT K3 o

RED COLOUR MARKED
o —2 NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOUE FREELY

W HVITER. RA—ARHETIMMELTIEEN,

ORANGE COLOUR MARKED
FlL AT —7

~
-

A

‘.l\ﬂm““ E ——, (&

NOTES: AFTER ASSEMBLED, IT SHOULD BE ABLE TO MOVE FREELY
R HVITRE®R. RA—-XRHET2MEREL T ZEW.

N

N NN

-25-



PARTS INCLUDED 7 1)@\ —

-

AL F Y

fo—

% 8 ROUND HEAD SOCKET SCREW [ E ]
RNERY ZH)V b

M3 X 2@ FLAT HEAD SCREW[ 2]
AR PR Y

TIBMM ([ 2]

=D
=5
&z
N8
>m

FRONT BUMPER [ 1]
70Y PN N—

M3 X B FLAT HEAD SCREW ([ 2]

SAKLRA DG SPCIET

THE FINEST ENTRY DRIFT CHASSIS

REAR BODY MOUNT BRACE [ 1]
V7RFA4R2Y b7 —2R
| s )
M3 X 22 FLAT HEAD SCREW[ 2] .
AMILER Y
V »
BODY POST DISC 26MM [ 4] MAGNET 18MM [ 4]
RFALRRAF 1+ X7 =722 b

RESIN POST 1ISMM [ 2]
BIRHKZ b

RIM EMM OFFSET (4]

VA 6mmF 7y b

'

HIGH DENSITY PE TYRE [ 4]
HHEEPEY 1 ¥

NUTE: TI"!E CD_NTENTS OF THE BAG ARE 1:1 SCALE
-26- Ny 7 OWERILRT — N TH



ELECTRDNIEJADEUIEE ASSEMBLY e
¥ B DRI B LT -
DS) SAKLRA DS SPCGRT
-y

k THE FINEST ENTRY DRIFT CHASSIS

u WATCHING ELECTRONIC DEVICE ASSEMBLY
~

/

STEP

NOTES: RAPID-BATTERY RELEASE
Ny 7Y —-HgEAREET Y 7

SHORTY BATTERY [ NOT INCLUDED ]
va— Ny 7Y — (%)

BN BN BN BN BN BN BN E N N BN BN BN N BN BN BN BN BN BN BN BN EN N

N N NN A B . - . L
|

¥

I STER ’
: NOTES: MOTOR & PINION NOT INCLUDED
;Eég”(gf%ﬁm 'NCLUDED]/‘ ]J 3 fi: E—F—LE-A Y ENBLERA

GYRO [ NOT INCLUDBED ]
TrA4ua (5% | ESC [ NOT INCLUDED ]
ESC (M5ED)

DOUBLE SIDED TAPE
Wi i 7 — 7

DOUBLE SIDED TAPE
Wi 7 —7

ND HEAD SOCKET SEREW

AARNERY VRN b

-27-



BODY POST ASSEMBLY N
A7 4R PHIEVT -
] O ST esesteT

[n WATCHING BODY POST ASSEMBLY
N

5TEF|1 ,
RF 4 RX 1
FRONT BUMPER
Z0Y bNYIN— M3 X 22 FLAT HEAD SCREW
AL A Y
C

ok s

MAGNET 18MM
7% b

M3 X 18 ROUND HEAD SOCKET SCREW
AR ERSY VRNV b

IR

M3 X B FLAT HEAD SCREW

A F LG % Y
STEF'2 . ETEF'3
_ M3 X 8 ROUND HEAD SOCKET SCREW

LY EEPZ T

BODY POST DISC 28MM &
RFARZ TR " | M3 X 2@ FLAT HEAD SCREW
= 5 AR Y

FRP REAR BODY MOUNT
FRPEY 7 KT+ b

-28-



N
e ey D5 sacmase s

~
\

YA 6mnXt 7> b

Kﬁ‘ﬁ‘;& RIM EMM OFFSET

M3 SERRATED NUT
HHRT > b

HIGH DENSITY PE TYRBE
I EPEY £ ¥

DOTES: REPEAT THIS PROCEDURE FOR THE OTHER THREE
SETS OF WHEEL ASSEMBLIES

HE:RORA—NOHVIEBRATFY 7B VBLTEEN,

-29-



I

GEAR RATIO CHART
F7HF¥— b

F
k

~

Dé‘ SAKLRA D5 SPGeT

) THE FINEST ENTRY DRIFT CHASSIS

DE BELT DRIVE

NO. OF 48 PITCH PINION GEAR

NO. OF 48 PITCH SPUR GEAR

B
1483

7
14085

B
1327

18
1257

21

22

23

1.37 | 12.86| 12.38

24

27 1

28 | 28
824

3@ | 3

32

34

1476

1388

1312

1243

n.24

1873

12.27

1373

1297

1228

nn

12.61

.15

1282

1214

10.88 1248

10.23

1220

12.86 12.36

881

1873 12.24

879

1260 12.12

944

J

DB BELT DRIVE

NO. OF B4 PITCH PINION GEAR

20| 21

24 | 25

26

27

28

IEIE

33| 34

35 | 36

37

NO. OF 64 PITCH SPUR GEAR

15.88 15.12

1323|1272

1221

176

.34

12.85| 12.58

224

934

1483

1312 | 1258

LAl

NEE

n.24

'IIZl.EE‘ 1248

216

13.00 1248

1200

| n58

n1s

12.76| 1242

12.87

1288|1238

1.9a

146

n.2s

1267 12.31

1278|1227

1.8

.36

18.85

058 12.22

1218

169

128

1288

1248 1073

8981

158

116

876 l

1ﬂ.35‘ 12.24

872

n.as

.66

'M.ZB‘ 885

057

10.28| 8.86

854

an | 877

846

837

828




-
k

é

DRIVER DATE
FZAN H ¥
CIRCUIT
SAKLRA DS SrP,PGCRT 22
) THE FINEST ENTRY DRIFT CHASSIS F‘LF“:E INDOOR OUTDOOR TRACK CONDITION FLAT BUMPY
1Y K7 79 b R7 WAk B 7299 b NY/E—

THFIEH ASPHALT CARPET POLISH CEMENT PLASTIC TILE

ETTING SHEET TRZ7N b A=y b WL A b Py AN
TRACTION LOW MEDIUM I:] HIGH
AN Y4 IV ¥%id 1A

SHOCK
’ Yav?”?

RIDE HEIGHT
LY+

MM
oiL CASTER
AN FrRY— a
PISTON
E2 b MM CAMBER
',I-_|<DLEB FpYN— a
2»'?'}1"7“;“3!\” 'I]:I:lEﬁf;lNGLE
- YES NO
CASTER MARKING |:| ||:| DROOP
FrRY——F7 REBOUND Kn—7
URAL7 AV
| MM
%
SPRING
A7V VT
NOTES
A E
DIFFERENTIAL SHOCK RIDE HEIGHT
FA477V Vv N [ vav?7 ] i .
] CST
| o e
1 PISTON
i MM CAMBER
i ,H\CILEB YN o
2»'?'}1"7“;'3\” 1I:lEﬁ;‘-|NELE
Dvss |D ND
REBOUND %Fff'_n;
’th/B MM
%
SPRING
ATV VT
NOTES
A E
CHASSIS STRUCTURE ( FRONT | ( ReAR |
= R UMR URR
V¥ — VR |[] |[] H:]LRR ET; yﬂ%
DRIVETRAIN
RS4T ML A Y |[] BELT | [ ] BEVEL |[] IDLER wneeL wneey
"1 —) A —)
SPUR GEAR PINION GEAR SERUO
AN ¥7 E=F 2 ¥¥ ¥—& Ty b |[T7ESE
SERUO HORN ) |GFIIN COMMENTS
Y—Rk—r Vyfu ALV % [2A~ 1
ESC MOTOR TIMING .
v ETE—¥ - i
BODY |w|N|3
b g v v7
BATTERY |F'I:IEITIIIIN |WHEELBF|SE
Ny FI) — i "L —=NRX—=2 MM
OUVERALL WEIGHT FRONT AXLE WEIGHT REAR AXLE WEIGHT
EHFOHEF Sl b7 27 2N V7727 AN g

-31-




DRIVER

DATE

-~ EZ 1N FJ FAIZAL it @5/31/2024
F \| CIRCUIT
T SAKLRA DS SPCRT 1-2 TODAK RC
k ) THE FINEST ENTRY DRIFT CHASSIS PLACE INDOOR IEI OUTDOOR TRREEH CONDITION FLAT IE‘ BUMPY
< B 1Y E7 7Y E7 4 i 4R 759 b Ny E—
TRACK  ASPHALT CARPET D POLISH CEMENT PLASTIC TILE
ETTING SHEET PR7 7MW b H—xv b PHEE A Y b Py AL
TRACTION LOW MEDIUM I:] HIGH
ary4s ik %l =18}

5MM
!é A 4
gvum  _ SEMM

CASTER MARKING
FYAY——F7

Amvm

S

==

D (Tk

SHOCK
. vav?’

OIL
4N NA

PISTON

EX bV
HOLES
R

DIAPHRAGM
YA4¥Y 75 A

|E| YES ||:| NO

_13 MM

REBOUND

| RES2AS

a %

RIDE HEIGHT
i

7.5 MM
CASTER
*"\’X 9—' 4 o
CAMBER
Fron— g °
TOE ANGLE
b—f8 2 =
DROOP
V=7

6.1 MM

SPR

ING
A7V 7 YOKOMO GREEN

/N |

NOTES

55 PROGRESSIVE

BATTERY max power/ POSITION p— |WHEELBF|5E

Ny F 1) — 4K 138C VAR AL —=NAR—Z 257 yy

DIFFERENTIAL SHOCK RIDE HEIGHT
F4Z27V VXN vav’7 g -
NA__ cst | o -
= oo we SEE
—- PISTON
EXFy _ 13 MM
CAMBER
' B | Fry- o
DI,‘}'?\-';-';H.;GAM 'II'\I:I—EﬁﬂNELE .
2
|E| YES |D ND
REBOUND eag
BOUNC N—
| Bty 6.5 MM
2 % ———
SPRING
27V Y7 ORI 3RACING
NOTES
LINEAR
I;HFlS@IS ‘ETRUI:TIJRE ||E UMR H:, URR ||:| LRR ( FRONT ] ( REAR |
Yy — VR TIRE TIRE
DRIVETRAIN 2 e BR AN
RSL7 b ALY |[e] BELT |[] BEVEL |[] IDLER L
SPUR GEAR PINION GEAR SERUD K
2= %7 E=%> ¥¥ 9= eormc  oeesr | loeeer
SERUO HORN E‘YRI:ISI:EIF'E |GFIIN COMMENTS
Y—RK—-V L= REVIVR 7 o g = | AGFRC ¥4y B4 % |3rAv:t
ESC MOTOR TIMING o
77 HWXDIBPRO | — 4 — YOKOMO 13.5 |3 4y 30
SR TN TESTING WITHOUT BODY SHELL
K7+ NA EPrr b

OUVERALL WEIGHT FRONT AXLE WEIGHT
E o ms8lzoy b7 22N

348

REAR AXLE WEIGHT
V7727 ZANVEER

767 9

/

-2~



@ SAKLRA DS SPGeT

) THE FINEST ENTRY DRIFT CHASSIS

a

SAK-DE@1

FRONT LOWER WISHBONE SET
FOR DB

a7y tyyaf-—vey b

¥1100

SAK-DE@2

FRONT LOWER BUMPER
FOR DB

D6 7oy ba7 Ny S—

¥660

SAK-DEB@3

FIBRE GLASS MAIN CHASSIS
FOR DB

TRP ALYy —¥

¥2200

SAK-DE@3GA/BU
CARBON GRAPHITE MAIN
CHASSIS BLUE COLOURED
C-FRRAA Y Y=Y TN—

¥5500

SAK-DE@3GA/RE
CARBON GRAPHITE MAIN
CHASSIS RED COLOURED
DO C-FRP ALY ¥ %¥—% Ly K

¥5500

SAK-DE@3GA/PU
CARBON GRAPHITE MAIN
CHASSIS PURPLE COLOURED
D6 C-FRP AL ¥ ¥ ¥ —¥ Ly K

¥5500

&

SAK-DEB@4

DUAL WIPER STEERING SET
FOR DB

V6 F 27 T4 5=
RAF7VYTEy b

SAK-DE@S

STEERING POST SET

ME K 15.8 FOR DB

D6 lz_?g?u‘z7 R 7
x 15,

N8
¥880

SAK-DEBEB

REAR LOWER WISHBONES
FOR DG

D6H V7B 7 —

Tty yak-v

¥1100

SAK-DEA@7_GO

3D DECAL 3RACING LOGO

S@MM_GOLD

3L—y>7ad 3 FA-N
WVE

SAK-DE@7_SI

3D DECAL 3RACING LOGO
B@MM_SILUER

b=y 7ad 3 Fh-n

0um b8 —
¥660

SAK-DE@B
FRONT BULKHEAD FOR D&

D6 7Y ERAZAY K

¥1320

®
'O

i

SAK-DE@S

COMPOSITE KNUCKLE SET
FOR DB

Dl AYKRY Y bFy 2Ly b

¥1100

SAK-DE1A2

DIE-CASTED 5MM OFFSET
WHEEL HUB SET FOR DS
Y4 ¥ v 2 FMsmnt 7€y bkA—

W NTEy b

¥1320

SAK-DBTI

MLE X 3 FLAT HEAD SCREW
FOR DB

DO M1 6 x 3 WL Y

¥440

SAK-DB12
FRONT OUTER SHAFT FOR DB

L1771 vl - D s S A 7

¥1100

SAK-DE13

KNUCKLE STEERING TRAUVEL
POST FOR DB
FTYINRTFTVYT FINL
KR+

SAK-DB14
SERUO HORN SET FOR DB

DO H—F K-y b
¥440

/

¢

SAK-DB1S
52MM SERUO ROD FOR DB

D6 92mmY —K v K
¥660

SAK-DB1E

FIBRE GLASS UPPER DECK
FOR DB

DI FRP 7 v N —F » %

¥1160

SAK-DE1EGA/BU
CARBON GRAPHITE BLUE
COLOR UPPER DECK FOR DB
D6 C-FRP 7 78 —=F v ¥ 7 —

¥3300

SAK-DB1EGA/RE
CARBON GRAPHITE RED
COLOR UPPER DECK FOR DB
DG C-FRP 7o X—F v ¥ Ly K

¥3300

SAK-DE1IEGA/PU
CARBON GRAPHITE PURPLE
COLOR UPPER DECK FOR DE
DI C-FRP 79 A —F & N—T I

¥3300

SAK-DB17

MR UPPER MOTOR PLATE
FOR DB

D6 MR7 » R —F—F =T L — b

¥1320

°

po"

it

"

N

SAK-DB18

RR LOWER MOTOR PLATE
FOR DB

D6 RR7 v /S —F—F =T L — b

¥1320

SAK-DE19
MAIN DRIVE SHAFT FOR DB

DO ALY ESAT L7 b b
¥1100

SAK-DE2@

COMPOSITE 14T PULLEY SET
FOR DB

DO 2Ty PUAT

AP K

¥880

SAK-DE21

ABSORBER CAP AND SPRING

COUER FOR DB

D 7T —N—Fr v 7 &
AN—

27VVT
¥660

SAK-DBE22

MS X 7 % 11.5 BRASS SPACER
FOR DB

DOJH M5 x 7 x 11.5
PORAN—H —

¥440

SAK-DE23

ME X 15.5 BELT TENSION POST
FOR DB

D6 M6 x 15.5 XAV hF Yy ay
K2 b

¥660

N

R

=&

1

SAK-DE24

ME X 17 BULKHEAD POST
FOR DB

DO NG x 1T N7 Ay K
R b

¥440

SAK-DE25

REAR BULKHEAD COVER
FOR DB

DO DT AN TNy FASN—

¥880

SAK-DE26

REAR UPPER LINKAGE AND
DECK MOUNT FOR DB

D V77 oN— o r—Y&
FyFIIY b

¥880

SAK-DE27

REAR BULKHEAD LOWER
STIFFENER FOR DS

D6 U7 AN TNy K
ay7Z747

SAK-DE28
BEUEL GEAR BULKHEAD
BEARING HOUSING FOR DE
D6 NXAVFF7 N 7Ny K
RTZWIINIY LT

¥660

SAK-DE28
BEVEL DIFF BEARING HOUSING
FOR DB
D6 XRNAFIZXR7Y VT
NIIVT

¥660
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F ﬁ SAKLRA DS SrPCR®T
05

»

2

SAK-DE3Q
IDLER GEAR DIFFERENTIAL
FOR DI

D6 714 F7—¥¥ 77

SAK-DE31

ALUMINIUM IDLER GEAR 2@T
FOR DB

D6 FAIMT A FT—F¥

SAK-DE32
MS X 23 SHAFT FOR D6

D6 N5 x 23 ¥ 7 b

SAK-DE33
IDLER GEAR 27T FOR DB

D6 7 A K5 —F¥27T

SAK-DE34
COMPOSITE CALIPER FOR DB

D6 2 RY Y b Fr Y-

SAK-DE35S
BRAKE DISC FOR DB

D TV —*F 1 R7

¥3960 ¥1320 ¥660 ¥440 ¥660 ¥1100
SAK-DE36 SAK-DE37 SAK-DE38 SAK-DE39 SAK-DE4@ SAK-DE41
REAR SWING SHAFT FOR D& REAR SWING SHAFT SAMM REAR SWING OUTER SHAFT FRONT UPPER WISHBONE REAR UPPER WISHBONE RAPID BATTERY TRAY
FOR DB FOR DB FOR DB FOR DB FOR DB
D YT RAY TS w7 b DO V7 RAY TS %7 b 50w WH Y7 RAYT TS~ W 78> b7 s = 06 V77 8= Vel SEy KAy FU—bLA
v

¥2640

¥1320

¥1100

U4y yakh-—

¥1100

Veyvak-v

¥1100

¥1100

-

QWP

=

SAK-DBE42

MI@ X 1.2 X § POM PISTON
SET FOR DB

D6/ N0 X 1.2 X 6
RYEXRYEY b

SAK-DE43
BODY POST SET FOR D6

D6 RF KR by b

SAK-DE44

FIBRE GLASS REAR BODY
POST PLATE FOR DB

D6/l FRP U 7.

AT+ RAPZL— b

SAK-DE44GA/BU
CARBON REAR BODY POST
PLATE BLUE COLOUR

DGR} C-FRP V) 7 HF ¢
RZPZVL—1F 70—

SAK-DE44GA/RE
CARBON REAR BODY POST
PLATE RED COLOUR

D6 (7IILI' N7RF 4

SAK-DE44GA/PU
CARBON REAR BODY POST
PLATE PURPLE COLOUR
D6} C-FRP V) 7 F 1

*® v RAMZVL—F N=TN
¥880 ¥1100 ¥880 ¥1160 ¥1760 ¥1160
P
,‘Eﬂ
’ '
SAK-DB45 SAK-DE45GA/BU SAK-DE45GA/RE SAK-DE45GA/PU SAK-DE46 SAK-DE47
FIBRE GLASS REAR BODY CARBON REAR BODY POST CARBONREAR BODY POST CARBONREAR BODY POST ME SPOKE ¥ SHAPE EMM POLISH CEMENT TIRES
POST STIFFENER PLATE STIFFENER PLATE BLUE COLOUR  STIFFENER PLATE RED COLOUR STIFFENER PLATE PURPLE COLOUR OFFSET FOR DB FOR DB
D6/ FRP V7R F £ KR b+ D6 C-FRP W7 RF 1 RZ b D6M] C-FRP D7 HF KRR b D6 C-FRP U 7R F ¢ KR b D6 M6ZAR— 7YY =47 D6 A—-ZRHHEY 7 by AL ¥
wi®7 L — b W#E7V— b 7 — W7V - Ly K W7V — b R"=T N 6mm A 7L b
¥880 ¥1160 ¥1760 ¥1160 ¥660 ¥660
SAK-DE48 SAK-C1@1 SAK-C181/A SAK-C181/B SAK-C181/D SAK-C181/E

M3 SERRATED FACE NUT FOR DB

D6JI M3 RS

GEAR DIFFERENTIAL SET
FOR 3RACING CERO
ta N b7 ¥F7F7€v b

GEAR DIFFERENTIAL HOUSING
FOR 3RACING CERO
AN LT ¥TFT7 NIV T

M3.6 X 8.5 X 8.1 SPACER FOR
3RACING CERO
M3.6x9.5x0.1 AX—¥%—

DIFF. OUTER JOINT 2MM FOR

3RACING CERDO FWD

3RALII\G Cero l'WIlm
727U —

DIFF. OUTER JOINT 2MM FOR

CERO SPORT

KR'\CING Cero Spon
7 7vy—

o8®® [caoo tagg Q0

SAK-C189

SUSPENSION PIUOT BUSHING
4.8MM FOR 3RACING CERO
€20 ARV ay

ERY b7y ¥ Y7 4.8m

SAK-CN3A
LOWER WISHBONE SPACER
FOR 3RACING CERO ULTRA 2.0
Cero Ultra 2.0y 7 —

1y YaR—YAN—Y%—

¥440

SAK-C14
SUSPENSION PIUDT BALL
4. EMM[STEEL] Fun CERD
tu #rz'\

RN . fum 532

SAK-C115

SUSPENSION PIUOT BALL

4.8MM [TI] FDFI 3nsu:|NG CERD

o ANy

ERy M i A
¥1320

SAK-C121
DIFFERENTIAL BEARING
HOUSING HIGH PROFILE
€OV ET FAIXTYYT
NnNoIvI 1\47:!77{';“

SAK-C122
DIFFERENTIAL BEARING
HOUSING LOW PROFILE
UNVET FLINTYYT
N TY7 a-7a77 4N
¥
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SAK-C145

M3 X 5 X 10 RING
FOR 3RACING CERO
N3x5x1 00 ¥ 7

SAK-C148C/VU2
REAR SWING SHAFT AXLE
HOUSING FOR CERO UER.2
VZ7RLY 7Y %7 b

SAK-C15@aD

BIG BORE LOW PROFILE

ﬂasunasn DIAPHRAGM
7R7 a— 7n77 1

SAK-CS124/A
STEERING STEP SCREW
FOR CERO SPORT

tazR-IH
RFTVYITRT Y THY

3RAC-BS48@6S
STEEL 4.8MM BALL STUD
L=6 (18 PCS)

1.8mm 2F—NKE-NRAF Y K -

3RAC-BS548@6/TE
7@75 ALUMINUM 4.8MM BALL
STUD L=6 [18 PCS]

10757 % 3480 K=V 2P v K

TIANNG I VT 77/"’\"’4 L=6mm (10f#) E’Gnn (10pes)
¥440 ¥660 ¥660 ¥550 ¥660 F7mra-7427  ¥2200
B
i
q E
3RAC-BE4816/VU3 SAK-FS54A 3RAC-SCR4 SAK-F54B 3RAC-TR318S 3RAC-TR318
4.8MM BALL CAP SET - M5 X B.5 X 2.5 BRASS SPACER M2 X B SOCKET HEAD-SOCKET STEERING 5MM FLAT HEAD 3MM TURNBUCKLE - TITANIUM 3MM TURNBUCKLE -
18MM_ U3 FOR RIT-FFEVUO ercs] WASHER FOR KIT-FFEVD 18MM [2PCS] 18MM [2 PCS)
4.8mm K—NF+rvy 7Ly b - KIT-FFEVOHIN5 X 6.5 x 2.5 M2x6mmYFry b ANy EYFry b KIT-FFEVOH] 5mm Zf‘?ll/’ 3um ¥ =Ny 7N -18mm (2pcs) 6AF ¥ 3wy — U Ny 7N -
16mm V3 7 Rk == (10pes) 779 Iy 7y p— 18mm (2pes)
¥330 ¥880 ¥440 ¥440 ¥330

¥620

.
7/

| [

3RAC-TR335
TITANIUM 3MM TURNBUCKLE -
35MM [2 PCS]

G4F 5 > 3umF =2 Ny 7)) -
35mm(2pes)

¥710

SAK-DS@1/D

GEAR DIFFERENTIAL GASKET
2.5MM FOR SAK-DS@1
SAK-D50UHA 25 b

¥660

3RAC-TR335S
3MM TURNBUCKLE -
35MM [2 PCS)
3wy =Y Ny 7N -

SAK-D5@1

39T METAL GEAR
DIFFERENTIAL FOR DSS
Sakura D53SHI¥ 7 7 7391

SAK-DS@1/A

GEAR DIFFERENTIAL HOUSING
FOR SAK-DS@1
SAR-DSOUA¥ 7 F2NT VY 7

SAK-DS@1/B

GEAR DIFFERENTIAL OUTER
JOINT 4MM FOR SAK-DS@1
SAK- n501m¥7~77

SAK-DS@1/C

GEAR DIFFERENTIAL OUTER
JOINT 2MM FOR DSS

Sakura D3SHI¥7 77

35mm (2pes) afv b4 —YaA s b2
¥a40 ¥3520 ¥880 " ¥00 ™ g0
SAK-DSN SAK-D512 SAK-D513

13T METAL BEVEL GEAR
(1.8 METRIC PITCH] FOR DSS
Sakura D5SHI3TRN)L ¥ 7

14T METAL BEVEL GEAR
(8@"] FOR DSS
Sakura D5SSHIATRNNV F7

¥990

BEUVEL GEAR SHAFT FOR DSS
Sakura D3SSHIRXA¥7 ¥+ 7 b

SAK-D514/A

SPUR GEAR ADAPTOR FOR DSS
Sakura DSSHIR N —¥77 575 —
¥1100

SAK-DSB31

ALUMINUM DRIFT GEAR
ADAPTOR FOR D5

DS7AI RV 7 b ¥T7TYT Y-

¥1320

SAK-DSE32/BK
SPUR GEAR COVER FOR DS
[BLACK]

SRS —FTAN= (TT27)

¥1540

SAK-DS5E32/BU
SPUR GEAR COVER FOR DS
[BLUE]

DIMR/S—=FF7 H)N— (T N—)

¥1540

SAK-DSE32/LB
SPUR GEAR COUER FOR DS
[LIGHT BLUE]
PSRN —FT AN —
(ZA TN —)
¥1540

SAK-DS5E32/PK

SPUR GEAR COVER FOR DS

[PINK)

DS RIS —=F T RN —
(E¥7)

¥1540

SAK-DS5632/PU

SPUR GEAR COVER FOR DS
[PURPLE]

IIEPHZI‘—*FYﬂ'\—
OS=7n

¥1540

3RAC-ER4@

E-CLIP 8.8 X 4 X B.6MM
-1aPCs

E-70y7 8.8 x 4x0.6mm
-10pes

¥220

3RAC-ER30
M3 E-CLIP -18PCS

W3 E-2 1 v 7 - 10pcs
¥220

3RAC-ER25@6
E-CLIP 2.5 X E X 8.4 -18PCS

E-2 1 /7 2 Snn(WE) x Gmm (5HE8)
x 0.4m 108
¥220

SAK-F78C

ME X 23 POST FOR KIT-FFEX
BELT 5YSTEM

KIT-FFEXXV b ¥ 27 ARK R b

¥220

3RAC-PS
PS5 O RING [4.8 X 1.9MM)

P50-U 27 (4.8 X 1.9am)
¥330

SAK-DSE32/RE
SPUR GEAR COVER FOR DS

RED!
DRI —F7 N —
vy F)
¥1540

3RAC-TR3215

3MM TURNBUCKLE -21MM

[2 PCS]

3um ¥ —Y Ny 7 - 21lmm @pes)
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SAR:D127

DAMPER|SHARTATITANILIM] SHO RIS
D (FORISARURA[DS]
's:nk?.:fﬁma- ;ﬂKUR" S MY apoy s b =
S S S )
¥660;

SAR4AB)

UNIVERSALSHART{ROLCER)

5OR/SRACING SaRuRA[ZERD]
RN SZ PE=D=

SRAC-TR32]
E4\TITANIUMZMMETURNBUCKUTEL]

swa DSIROIL
b ooy C}
2
¥620]

ege

N
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